Sizewell C | 101304497 /001 | P1 - For Implementation | 02-Dec-2024 | NOT PROTECTIVELY MARKED

NOT PROTECTIVELY MARKED

Document Reference Number 101304497 1
Sizeawel| C

The power of good for Britain

Construction Water Discharge Activity Permit
Application MCA/CWDA/78 (Desalination Plant)

© Copyright 2024 Sizewell C Limited. All rights reserved.

Sizewell C Limited. Registered in England and Wales. Registered No. 09284825. Registered Office: 90 Whitfield Street, London, W1T 4EZ

Template No: SZC-SZ0000-XX-000-TEM-100000 UNCONTROLLED WHEN PRINTED
Template Revision: 02
P NOT PROTECTIVELY MARKED Page 1 of 65

Copyright 2024 Sizewell C Limited. All rights reserved.



Sizewell C | 101304497 /001 | P1 - For Implementation | 02-Dec-2024 | NOT PROTECTIVELY MARKED
[...]
outfall tank where it is further diluted by the brine reject.

A membrane flush will also be implemented in the event of a system shutdown for any reason. The
flush uses non-saline permeate water to flush seawater / brine from the membranes and the
immediate pipework, the spent flushing water is diverted to the sea outfall tank for discharge with
the brine reject. It is anticipated that the chemicals used for the CIP and flushing processes will be
reacted out / neutralised and therefore not present in the final discharge, with potentially the
exception of phosphate from antiscalant use (described further below). Chemical waste will be pH
tested and discharged following pH correction to an appropriate pH value (as per permit limits).

As described in Section 4.1 above, there will also be periodic maintenance operations undertaken to remove
larger settled sediment particles from the desalination plant intake shaft. These, when undertaken, will provide
an additional source of wastewater proposed to be discharged via the desalination plant outfall pipeline in the
form of treated sediment-laden water. The treated water is proposed to be discharged via the desalination
plant outfall pipeline to sea to prevent the need to identify another effluent disposal stream. The treated water
is not anticipated to contain any specific substances as it will have been treated to remove larger particles of
sediment (or total suspended solids, TSS), collected in the desalination plant intake shaft, only. Certain
sediment treatment systems may incorporate dosing agents (e.g., coagulants / flocculants) to help reduce
levels of suspended solids, which may contain iron (Fe). If this is required, there is not expected to be any carry-
over of these substances and therefore iron in the final treated water effluent stream from the sediment
treatment system, as the systems proposed to be used are designed to ensure there is no over-dosing of
chemicals and those which are dosed, will be bound (by the flocculant) and subsequently removed within the
sludge that is removed from the treatment system. However, it has been suggested by the project design team

Sizewell C Limited. Registered in England and Wales. Registered No. 09284825. Registered Office: 90 Whitfield Street, London, W1T 4EZ

Template No: SZC-SZ0000-XX-000-TEM-100000 UNCONTROLLED WHEN PRINTED
Template Revision: 02
P NOT PROTECTIVELY MARKED Page 30 of 65

Copyright 2024 Sizewell C Limited. All rights reserved.



Sizewell C | 101304497 /001 | P1 - For Implementation | 02-Dec-2024 | NOT PROTECTIVELY MARKED

NOT PROTECTIVELY MARKED

Document Reference Number 101304497 '
Sizeweal| C

CONSTRUCTION WATER DISCHARGE ACTIVITY PERMIT APPLICATION |he power of good for Britain

that monitoring is incorporated for iron (as Fe) anyway as the desalination plant pre-treatment stages involve
coagulant use.

4.2.1 Specific Substances

As described above, most of the final process effluent will comprise the brine reject, which is essentially
concentrated seawater which has higher levels of salinity than the original raw seawater abstracted for
treatment. In addition to the brine reject, there will be elements of process wastewater from pre-treatment
processes, and occasional discharge of treated water from maintenance activities.

The specific substances anticipated to be present in the discharge are those which are already present in the
incoming seawater (which will be discharged at concentrated or elevated levels) and potentially phosphate,
which could be present in the process wastewater effluent due to its presence in antiscalent applied to the
SWRO membranes, in addition to already being present in the abstracted seawater. An assessment of nitrogen
and the predicted loading of added phosphorus has been considered in the Surface Water Pollution Risk
assessment and modelling undertaken by CEFAS to support the proposed discharge activity (Appendix C). This
has been shown not to be significant in terms of its potential to impact marine primary production
(phytoplankton growth) (refer to Section 5.2 below).

Table 10-1 in Appendix C presents the priority hazardous substances and specific pollutants identified as
present in the baseline seawater, which could therefore be present in the final process effluent discharge at a
concentrated level, and at what concentrations. In summary these include arsenic, boron, cadmium,
chromium, cobalt, copper, iron, lead, mercury, nickel, zinc, ammoniacal nitrogen / un-ionised ammonia and
salinity (as described above).

As part of the pre-treatment processes, certain chemicals will be used within the desalination plant which are
in line with those used on any other drinking water treatment plant, for example ferric chloride as coagulant,
polyelectrolyte (polymer), sodium hypochlorite, sodium hydroxide, sodium bisulphite, carbon dioxide,
hydrochloric acid and antiscalants, which may be phosphonates or sulphonates. All chlorinated waste streams
will be neutralised to ensure chlorine is not detectable in the final process effluent (e.g., less than 0.05 mg/I as
Cl). Chemicals specific to the SWRO cleaning may only be used once or twice a year and may include citric acid,
sodium hydroxide, proprietary biocides and cleaners. These will be neutralised prior to discharge.
Polyelectrolyte-dosing and recycle of poly-dosed waters within the plant will be controlled as per standard UK
municipal drinking water plant designs to avoid any issues (as per how they are managed at municipal drinking
water treatment plants).

The polyelectrolyte is likely to be a synthetic polyacrylamide, a chemical used within the water treatment
industry. For the desalination plant, the polyelectrolyte will be used during seawater pre-treatment at low
concentrations (exact concentrations to be determined as part of the final plant design) to aid the action of
inorganic coagulants in removing impurities and secondly, during treatment of the waste streams to remove
the solid fraction and allow relatively clean supernatant to be discharged to the sea outfall tank where further
dilution by the brine reject stream occurs before being released to the marine environment. The
polyelectrolyte will be delivered to site as a dry powder and made up on site as a solution for dosing as a
coagulant aid. The exact nature and selection of the polyelectrolyte will be determined during commissioning
as this entails site-specific settlement tests with the feed water. Application efficiency depends upon the
polymer properties including the type of charge, charge density and molecular weight and their reaction with
the source water. The polyelectrolyte will be dosed at:

1. Asacoagulant aid alongside ferric chloride to aid in flocculation prior to clarification by the initial pre-
treatment clarifiers. A typical applied dose is anticipated to be 0.05 mg/I as product. Drinking Water
Inspectorate requirements will be observed to ensure that the concentration of acrylamide monomer
shall not exceed 0.1 pg/l at any time. Settled sludge from the clarifiers shall pass to the waste
treatment dewatering (as described above in 3.3).

Sizewell C Limited. Registered in England and Wales. Registered No. 09284825. Registered Office: 90 Whitfield Street, London, W1T 4EZ

Template No: SZC-SZ0000-XX-000-TEM-100000 UNCONTROLLED WHEN PRINTED
Template Revision: 02
P NOT PROTECTIVELY MARKED Page 31 of 65

Copyright 2024 Sizewell C Limited. All rights reserved.



Sizewell C | 101304497 /001 | P1 - For Implementation | 02-Dec-2024 | NOT PROTECTIVELY MARKED

NOT PROTECTIVELY MARKED

Document Reference Number 101304497 '
Sizawal| C

CONSTRUCTION WATER DISCHARGE ACTIVITY PERMIT APPLICATION |he power of good for Britain

2. As a settlement aid to the dirty backwash water from filter washing, where the applied typical dose
as polyelectrolyte shall be 0.25 mg/I.

3. Applied to the sludge thickening and dewatering at a typical dose of 2-4 kg/tonne of sludge.
Please note that the above are indicative amounts only at this stage based on the plant outline design.

Generally, the polyelectrolyte, and hence the polyacrylamide monomer, will be concentrated and retained
within the solids fraction cumulating in the dewatered centrifuge cake which will be disposed of off-site.

As indicated in the above paragraph, coagulant / flocculant will be used (likely to be ferric chloride) as part of
the pre-treatment stage, and potentially as part of the settlement treatment system to be used for treating
sediment-laden water derived from the maintenance operations. This is added to promote settlement of
suspended solids in the seawater / sediment-laden water in the intake shaft. The total iron in the pre-treatment
wastewater stream could be slightly elevated above seawater background levels therefore it has been
recommended by the project design team that iron is included in periodic sampling of the discharge.

Dechlorination will take place as part of the SWRO pre-treatment stage and the treated potable water is
chlorinated to control biological activity, therefore any wastewater or process stream from the pre-treatment
or treated water requires dechlorination before disposal. Dechlorination is achieved by the addition of sodium
bisulphite to the sea outfall tank and the removal of chlorine is confirmed by the outfall effluent quality
monitoring instrumentation. Dosing will be flow controlled and monitored.

Safety data sheets for all chemicals to be used within the plant can be provided once the final design, testing
and selection has been completed.

4.2.2  Process Effluent Temperature

The maximum temperature of the process effluent will be the same as the raw seawater with at most
approximately a +/- 0.5°C difference, due to cooling or heating by ambient weather conditions while the
process effluent is held in above ground storage tanks. Based on background marine water quality data, the
raw seawater range is minimum 3°C, average 12°C, maximum 20°C. The maximum discharge temperature is
therefore anticipated to be 20.5°C.

4.3 Process Effluent Discharge Flow Rate and Volume

To provide approximate figures with regards to the proposed discharge volume and flow rate from the
desalination plant, and to inform the final plant design, a mass balance exercise has been undertaken which
was based on a demand forecast for potable water use requirements across the construction site. This has
enabled both average and maximum daily flow rates and discharge volumes to be calculated, and the water
discharge quality to be understood further. The key outputs of the mass balance exercise are described in the
following paragraphs and tables.

The design demand forecast for the plant is set out in Table 4 below. This is based on the anticipated potable
water demand for the project construction phase (required production output).

Table 4 - Mass Balance Abstracted Flows

Abstracted Seawater Flow Unit Seawater Intake Required Production
Output
Peak maximum flow m3/d 12,650 4,950
I/s 146
Maximum m3/d 10,400 4,100
m3/h 433
Average flow m3/d 8,250 3,300
m3/h 344

Sizewell C Limited. Registered in England and Wales. Registered No. 09284825. Registered Office: 90 Whitfield Street, London, W1T 4EZ

Template No: SZC-SZ0000-XX-000-TEM-100000 UNCONTROLLED WHEN PRINTED
Template Revision: 02
P NOT PROTECTIVELY MARKED Page 32 of 65

Copyright 2024 Sizewell C Limited. All rights reserved.



Sizewell C | 101304497 /001 | P1 - For Implementation | 02-Dec-2024 | NOT PROTECTIVELY MARKED

NOT PROTECTIVELY MARKED

Document Reference Number 101304497 '
Sizawal| C

CONSTRUCTION WATER DISCHARGE ACTIVITY PERMIT APPLICATION |he power of good for Britain

Minium flow m3/d 2,680 1,000
m3/h 112

The peak maximum flow for the production output (4,950 m3/day) refers to the maximum flow of potable
water that the plant is required to be capable of producing (the demand of the water that will then be used on
site). This equates to a peak maximum seawater abstraction rate of 12,650 m3/day.

The below table indicates the desalination plant process effluent streams that are anticipated to make up the
final combined discharge. These have also been calculated in the mass balance exercise that was undertaken
using the figures above in Table 4.

Table 5 — Mass Balance Process Effluent Flow Rates Under Normal Operating Conditions

Scenario Unit Lamella 15t Pass Centrate Backwash Final Process
Thickener Brine Reject Supernatant Effluent
Supernatant Discharge to
Sea
Average m3/day 633 6,920 115 221 7,889
Maximum I/s 7.33 80 1.33 2.55 91.31
(peak) flow
Maximum m3/d 458 5748 66 221 6493
flow m3/h 19.1 240 2.8 9 271
Average flow | m3/d 289 4631 20 221 5160
m3/h 12.0 193 0.8 9 215
Minimum m3/d 222 1449 1 221 1892
flow m3/h 9.2 60 0.0 9 79

As shown in the above table, the average peak maximum flow rate from the desalination plant into the outfall
will be 91 I/s (which will be intermittent). This, upon occurrence, would equate to a daily discharge volume of
7,889 m3/day (based on a seawater abstraction rate of 12,650 m3/day). This is based on the desalination plant’s
normal operating conditions but the highest possible maximum water demand on site. Approximately 6,920
m?3/day of this is anticipated to be derived from the brine reject component of the process effluent stream. In
terms of controlling the flow rate of discharge, ultrasonic level sensors will be installed in each incoming
seawater balance tank such that if both tanks reach high level, the pumps at the marine pumping station
compound will stop (which will essentially restrict the volume of abstracted seawater and therefore the
amount of process effluent generated which requires discharging). These are the figures that have been used
to support the Surface Water Pollution Risk Assessment and marine modelling undertaken to assess the impact
of the discharge on the receiving receptor, as described later in this application. The reason for this is to ensure
that the assessment reflects the worst-case scenario from a discharging perspective, which would be at the
lowest flow rate (and without dilution from the maintenance activities).

When maintenance activities are undertaken, as described in Section 4.1 above, the average daily flow rate
and discharge volume from the desalination plant will temporarily increase. At the time of permit submission,
based on the current proposed plant design and performance parameters (which as described above are still
subject to final contractor design), it is anticipated that the average peak maximum instantaneous flow from
the desalination plant outfall could be 91.45 I/s, when the maintenance activities are undertaken giving rise to
a maximum average daily discharge volume of 7,901 m3/day.

The absolute maximum instantaneous peak flow could, theoretically, be up to 160 I/s, if all maintenance
activities were being undertaken simultaneously alongside the discharge from the normal operating
conditions. This is based on the instantaneous outfall flow rate being up to 113 I/s (based on the outfall pump
selection and tide levels). Therefore, with the sump pump pumping during maintenance activities (at up to 30

Sizewell C Limited. Registered in England and Wales. Registered No. 09284825. Registered Office: 90 Whitfield Street, London, W1T 4EZ

Template No: SZC-SZ0000-XX-000-TEM-100000 UNCONTROLLED WHEN PRINTED
Template Revision: 02
P NOT PROTECTIVELY MARKED Page 33 of 65

Copyright 2024 Sizewell C Limited. All rights reserved.



NOT PROTECTIVELY MARKED

Sizewel|| C

CONSTRUCTION WATER DISCHARGE ACTIVITY PERMIT APPLICATION |he power of good for Britain

Document Reference Number 101304497
Revision 001

I/s), this is 143 |/s. An element of contingency has then been added on, in case of contractors’ different pump
selection, to bring the maximum up to 160 I/s. This is unlikely to occur however as described further below.

The below table sets out the anticipated peak maximum average flow rates and discharge volumes from the
desalination plant, during both normal operating conditions and during periods when maintenance activities